1. Remove the useless frame from the base (keep the sorews)

Hexagon Socket
Machine
Screws (M8*45mm) +Gasket

2. Place the correct frame from the base (remove the screws from the old frame and screw them into the
correct frame)

Hexagon Socket
Machine
Screws (M8*45mm) +Gasket

" PovisoN
Installation instruction

DT-009HYX24 Installation

The number of people needed for installation: 2

O Please read the manual carefully
before installing this product. And
strictly follow the installation
process

@ Please take good care of this
manual for your next installation

Note: Before installation, screw
all the screws to 1/2 of the length
of the installation. After all
screws are half screwed in,
tighten them all together.

On a red ribbon are furniture

Parts list . . .
installation accessories
ial Quantity
:i;[l,zr Shape Name required for| Spare
installation| quantity
Hexagon Socket
A Machine 4 0

Screws (M8*45mm)

Hexagon Socket

B Machine
Screws (M8*15mm) 6 2
C Gasket '|0 2
Self-Drilling

D screw (M4*15mm) 0 14

E Mechanical
Adjustment Foot 0 2

F N Wrench 1 0

Total 2 page; page 1




3. Place the countertop on the frame, Allen screws and spacers, and tighten the Allen screws with a wrench.

Hexagon Socket
Machine
Screws (M8*15mm) +Gasket

4. Installation Completed

P> o
N PovisonN
Installation instruction
DT-009HYX24 Installation
The number of people needed for installation: 2
O Please read the manual carefully
before installing this product. And
strictly follow the installation
process
@ Please take good care of this
manual for your next installation
Note: Before installation, screw
all the screws to 1/2 of the length
of the installation. After all
screws are half screwed in,
tighten them all together.
. On a red ribbon are furniture
Parts list . . .
installation accessories
Serial Quantity |
humber Shape Name required for pare
installation| quantity
Hexagon Socket
A Machine 4 0
Screws (M8*45mm)
B Hexagon Socket
Machine
Screws (M8*15mm) 6 2
C Gasket '|0 2
Y Self-Drilling
D screw (M4*15mm) 0 14
E Mechanical
Adjustment Foot 0 2
F N Wrench 1 0
G

Total 2 page; page 2



1. Remove the useless frame from the base (keep the sorews)

Hexagon Socket
Machine
Screws (M8*45mm) +Gasket

2. Place the correct frame from the base (remove the screws from the old frame and screw them into the
correct frame)

Hexagon Socket
Machine
Screws (M8*45mm) +Gasket

" PovisoN
Installation instruction

DT-009HYXB/XY18/XY20 Installation
The number of people needed for installation: 2
O Please read the manual carefully
before installing this product. And
strictly follow the installation
process

@ Please take good care of this
manual for your next installation

Note: Before installation, screw
all the screws to 1/2 of the length
of the installation. After all
screws are half screwed in,
tighten them all together.

On a red ribbon are furniture

Parts list . . .
installation accessories

Serial Quantity
number Shape Name required for| Spare
installation| Qquantity

Hexagon Socket

A Machine 4 0
Screws (M8*45mm)
Hexagon Socket
B Machine 4 2
Screws (M8*15mm)
C Gasket 8 2

D 5 Self-Drilling
screw (M4*15mm) 0 14

E Mechanical
Adjustment Foot 0 2

F N Wrench 1 0

Total 2 page; page 1




3. Place the countertop on the frame, Allen screws and spacers, and tighten the Allen screws with a wrench. W\r POVISON

Installation instruction

DT-009HYXB/XY18/XY20 Installation
The number of people needed for installation: 2
O Please read the manual carefully
before installing this product. And
strictly follow the installation
process

@ Please take good care of this

Hexagon Socket manual for your next installation
Machine

Screws (M8*15mm) +Gasket| (3) Note: Before installation, screw

all the screws to 1/2 of the length
of the installation. After all

4. Installation Completed screws are half screwed in,
tighten them all together.

On a red ribbon are furniture
installation accessories
Serial Quantity

i Spare
number Shape Neme required for :
installation| Qquantity

Parts list

Hexagon Socket

A Machine 4 0
Screws (M8*45mm)
Hexagon Socket
B Machine 4 2
Screws (M8*15mm)
C Gasket 8 2

D 5 Self-Drilling
screw (M4*15mm) 0 14

E Mechanical
Adjustment Foot 0 2

\_/ PR wee | 1| o
G

Total 2 page; page 2



	DT-009家具安装说明书模板（两米四说明书1）
	DT-009家具安装说明书模板（两米四说明书2）
	DT-009家具安装说明书模板（两米以下说明书1）
	DT-009家具安装说明书模板（两米以下说明书2）

